
• AQUARION
Water Company

Stewards of the Environment T'''

Donald J. Morrissey
President

203.336.7650 phone
203.336.5639 fax

dmorrissey @ aquarionwater.com

June 30, 2021

City of Derby Water Pollution Control Authority

c/o Andrew Baklik, Chief of Staff

1 Elizabeth Street

Derby, CT 06418

Email: abaklil<~derbyct.gov

Dear Mr. Baklik and Members of the Derby Water Pollution Control Authority:

Aquarion Water Company (Aquarion) is pleased to submit the attached response for the Purchase,

Upgrade, Operation and Maintenance of the City of Derby Water Pollution Control Authority (WPCA)

wastewater assets. Aquarion is the largest investor owned utility (IOU) providing water and wastewater

[...]
the per capita cost of covered benefits (health care trend rate) related to the Postretirement 
Plans for December 31 is as follows:   
 

2020 2019
Health care cost trend rate assumed next year 6.25%/3.50% 6.50%/3.50%
Rate at which the trend rate is assumed to decline

(the ultimate rate) 5.0%/3.50% 5.0%/3.50%
Year at which the trend rate reaches the ultimate rate 2023/2019 2023/2019  

 
In addition to the above qualified Pension Plan, Aquarion has unqualified plans for 

certain executives and former members of the Board of Directors. Total expense under 
these plans was approximately $518 and $587 in 2020 and 2019, respectively.  The plans 
were unfunded with $7,460 and $7,259 reflected in long term liabilities as of December 
31, 2020 and 2019, respectively. 

 
Savings Plan for Employees 

 
Aquarion sponsors a 401(k) Savings Plan for employees of the Company (the 

"Savings Plan").  All employees can make contributions that are invested at their direction 
in one or more funds. For non-union employees hired prior to October 1, 2009 and union 
employees hired prior to January 1, 2011, the Company matches 75% of the first 6% of 
each employee’s eligible wages contributed to the Savings Plan for both union and non-
union employees.  For non-union employees hired on or after October 1, 2009 and union 
employees hired on or after January 1, 2011, the Company matches 100% of the first 6% 
of each employee’s eligible wages contributed to the Savings Plan. The Company 
expensed matching contributions to the Savings Plan totaling $1,384 and $1,280 for 2020 
and 2019, respectively.  These amounts were recognized in the consolidated statements of 
operations as operating expenses.    
 
 



Aquarion Water Company of Connecticut 
Notes to Audited Financial Statements 

(Dollars in thousands) 
 

27 
 

Segregated Disclosures 
 

The Company’s portion of the net pension cost was $2,631 and $2,316 in 2020 and 
2019, respectively.  The Company’s portion of postretirement benefit costs was $45 and $52 
in 2020 and 2019, respectively.    
 
9. Property, Plant and Equipment 

 
Net property, plant and equipment at December 31 consisted of the following 

components: 
2020 2019

Transmission and distribution 974,916$      915,514$      
Water treatment 290,249        280,081        
Source of supply 134,708        128,338        
General structures and improvements 129,542        125,611        
Pumping 114,581        98,520          
Construction work in progress 33,800          24,182          
Non-utility plant 2,501            2,459            
Other 1,703            2,593            

1,682,000     1,577,298     
Less: accumulated depreciation 487,591        473,236
   Property, plant and equipment, net 1,194,409$      1,104,062$      

 
 
10.  Statements of Cash Flows 
 

Changes in assets and liabilities and supplemental cash flow information for the years 
ended December 31 are set forth below: 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Aquarion Water Company of Connecticut 
Notes to Audited Financial Statements 

(Dollars in thousands) 
 

28 
 

Supplementary Information 
 

2020 2019

Decrease/(Increase) in accounts receivable and accrued revenues (3,857)$           1,266$            
Decrease/(Increase) in materials and supplies 22                   (113)                
Increase in prepayments and other current assets (371)                (816)                
(Decrease)/Increase in AP and accrued liabilities (8,667)             5,692              
Increase in accrued interest 53                   -                  
Change in other current accounts 40,074            1,367              
Net changes in other noncurrent balance sheet items (38,115)           (10,517)           
Changes in assets and liabilities (10,861)$         (3,122)$           
Cash paid during the year for:
  Interest 15,697$          14,091$          
  Income taxes 3,906$            4,233$            

Supplemental non-cash contributed property 1,601$            2,390$            

Change in accounts payable for purchase of fixed assets 9,389$            7,610$            
 

 
11. Operating Leases  
 

The Company has entered into lease agreements as a lessee for the use of land, 
facilities and equipment. These lease agreements are classified as operating leases and the 
liability and right-of-use asset are recognized on the balance sheet at lease commencement. 
Leases with an initial term of 12 months or less are not recorded on the balance sheet and are 
recognized as lease expense on a straight-line basis. 

 
The Company determines whether or not a contract contains a lease based on whether 

or not it provides the Company with the use of a specifically identified asset for a period of 
time, as well as both the right to direct the use of the asset and receive the significant 
economic benefits of the asset.  The Company has elected the practical expedient to not 
separate non-lease components from lease components and instead to account for both as a 
single lease component. 

 
Operating lease cost was approximately $220 and $239 for each of the years ended 

December 31, 2020 and 2019, respectively.  Operating lease cost is included in operating, 
maintenance and general expenses on the statement of income. 

 
Supplemental balance sheet information related to leases is as follows: 

 



Aquarion Water Company of Connecticut 
Notes to Audited Financial Statements 

(Dollars in thousands) 
 

29 
 

2020 2019
Operating Leases:
 Operating Lease Right-of-use-Assets 559$         667$         
Operating Lease Liabilities
 Operating Lease Liabilities - Current Portion 112$         108$         
 Operating Lease Liabilities - Long Term 447           559           
    Total Operating Lease Liabilities 559$         667$         

 
 

Other information related to leases is as follows: 
 

2020 2019
Weighted-Average Remaining Lease Term (Years) 5 6
Weighted-Average Discount Rate (Percentage) 1.1% 1.2%  
 

 
Future minimum lease payments under operating leases that have initial or remaining 

non-cancelable lease terms in excess of one year are as follows: 
 

The year ended December 31,

2021 132             
2022 134             
2023 137             
2024 93               
2025 95               
Thereafter 24               
    Total 615$           

 
 
12. Contingencies 
 

The Company is subject to various litigation in the normal course of business, none of 
which, in management’s opinion, would be material to the Company’s operations or financial 
position.   
 

Since approximately 1950, in accordance with past-accepted practices, the 
Company’s Southern Division (formerly known as Connecticut American Water Company 
(“CAWC”)) discharged sedimentation basin residuals and spent filter backwash water 
from the Putnam Treatment Plant to the Putnam Reservoir. Prior to its acquisition by the 
Company, CAWC entered into a Consent Order with the Connecticut Department of 
Energy and Environmental Protection (“DEEP”) (formerly known as Department of 
Environmental Protection) that required that these discharges cease and that CAWC 
investigate the fate of the residuals that have accumulated in Putnam Reservoir and 



Aquarion Water Company of Connecticut 
Notes to Audited Financial Statements 

(Dollars in thousands) 
 

30 
 

evaluate the need, if any, for remediation or removal of the residuals. CAWC stopped 
discharging sedimentation basin residuals in 1993 and untreated backwash water in 
December 1999.  Extensive work has also been done to investigate the impact of the 
residuals deposit in the reservoir and possible remediation alternatives. The Company 
currently disagrees with the DEEP regarding the most appropriate remediation alternative for 
the reservoir and is awaiting a final decision from DEEP. 
 
 The balance related to the Putnam reservoir environmental liability was $121 at 
December 31, 2020 and 2019. 
 
13. Subsequent events  

 
Management has evaluated subsequent events through March 26, 2021, the date which 

the financial statements were available for issue.  
 

*** 
 
 



 

Qualification Statement for City of Derby WPCA  B-1 

 

 

 

ATTACHMENT B: SELECT PROJECT DESCRIPTIONS 
  



 

Qualification Statement for City of Derby WPCA  B-2 

 

Table B-1. Easton Water Treatment Plant 
  

Name of Water Supply System Greater Bridgeport  

Year commissioned 1993 

Design Capacity  20 MGD 

Plant Type Conventional dual media filtration with lamella plate 
settlers, treating high quality water from the Easton 
Reservoir 

General Plant Condition Excellent 

General Operations Remotely monitored, one shift operator controlled on 
regular work days. Plant consistently produces high-
quality treated water 

 
The Easton Water Treatment Plant (WTP) is a 20 MGD conventional surface water treatment plant 
commissioned in 1993. A raw water pump station, located along the main access road to the WTP, delivers 
water to the first of two mixing chambers operating in series where sodium hydroxide, alum and polymer are 
added.  The chemically treated and mixed raw water passes through three parallel flocculation basins and then 
to three plate settler basins.  Sodium hypochlorite and polymer are added to the clarified water before entering 
eight dual media filters (DMF) in the filter building. Each DMF has approximately 400 sq.ft. of surface area with a 
24-inch depth of anthracite and a 12-inch layer of sand filter media. The filters are operated as declining rate 
filters.  The main treatment building also houses chemical feed and storage systems, electrical and process 
control equipment, laboratory, control room and offices. Filtered water flows to two 3 million gallon (MG) 
welded steel clearwells with concentric baffle curtains. Filtered water is treated with sodium hydroxide (pH 
adjustment), sodium hypochlorite (disinfection), zinc orthophosphate (corrosion inhibitor), and fluorosilicic acid 
(fluoride addition) before entering the clearwells. Finished water from the clearwells flows by gravity to the 
distribution system. 
 
The instrumentation and control system in the plant is based on General Electric, GE-Fanuc programmable logic 
controllers with two workstations running Wonderware HMI software. The PLC-SCADA system is distributed 
with multiple I/O cabinets having serial communication via proprietary GE, Genius communication protocol. The 
WTP has capabilities for communication to remote locations via telephone or radio communication links.  Hach 
in-line analyzers are provided for monitoring vital water quality parameters (turbidity, pH, chlorine residual) in 
the plant.  
 
Implementation of a sophisticated PLC-SCADA has significantly automated the Easton operation.  The WTP is 
operated by two operators and one maintenance technician 8 hours/day, 5 days a week. Other times, the plant 
runs unattended with remote monitoring from Aquarion’s central control facility at Stamford. The power 
demand in the plant is tightly controlled and most of the energy intensive activities are done outside the peak 
power demand period in the main power supply grid.  
 
The Easton WTP has been in the Partnership for Safe Water (PSW) program for over 15 years and it received the 
PSW Director’s award for outstanding performance in 2015.  
  



 

Qualification Statement for City of Derby WPCA  B-3 

 

Table B-2. Hemlocks Water Treatment Plant 
 

Name of Water Supply System Greater Bridgeport System 

Year commissioned 1997 

Design Capacity  50 MGD 

Plant Type Stacked DAF/Dual Media Filter system treating high quality 
water from the Hemlocks Reservoir 

General Plant Condition Very Good 

General Operations Remotely monitored, one shift operator controlled on 
regular work days. Plant consistently produces high-quality 
treated water 

 

The Hemlocks WTP is a 50 MGD, stacked Dissolved Air Flotation (DAF) and Dual Media Filter (DMF) surface 
water treatment plant commissioned in 1997. The plant is housed in a five-story structure. The plant control 
room, DAF basins, chemical storage and feed systems, standby generator and boiler are located on the first floor 
of the plant building. The basement of the building houses most of the process pumps and monitoring 
equipment and the mezzanine houses the air scour system, piping and large valves with actuators. The second 
floor houses the dewatered sludge conveyor and the top most floor houses centrifuges. 

 
A raw water pump station, situated adjacent to the Hemlocks Reservoir, delivers raw water to a contact tank, 
and then to two mixing basins operated in series (where sodium aluminate and a cationic polymer are added).  
Water then flows through nine parallel flocculation basins and feeds nine DAF/DMF tanks that have 24-inch 
thick layer of anthracite and 12-inch layer of sand. Sodium hypochlorite is added to the DAF/DMF tanks for pre-
disinfection and oxide coating of the filter media. Floated solids from the DAF units flow into a residual storage 
tank and settled solids are pumped up to two centrifuges located on the third floor. Dewatered solids discharges 
onto a screw conveyor on the second floor, which transfers the solids to a roll-off container storage on the floor 
below for off-site disposal. Filter backwash waste is pumped into the raw water main to the plant. Filtered water 
is dosed with sodium hydroxide (pH adjustment), sodium hypochlorite (disinfectant), zinc orthophosphate 
(corrosion inhibitor), and fluorosilicic acid (tooth decay prevention) at the inlet of a 4 MG clear well. Finished 
water is stored in an 8 MG circular welded steel treated water storage tank, located adjacent to the Hemlock 
Reservoir, and then flows by gravity to the distribution system.  
 
The WTP is operated by three operators and one maintenance technician 8 hours/day, 5 days a week. Other 
times, the plant runs unattended with remote monitoring from Aquarion’s central control facility at Stamford. 
The power demand in the plant is tightly controlled and most of the energy intensive activities are done outside 
the peak power demand period in the main power supply grid. Aquarion received a significant refund check 
from the power provider for reducing energy use in the WTP during peak demand hours.  I&C systems and in-
line analyzers are similar to the arrangements at the Easton WTP. 
 
The plant uses proven and innovative DAF/DMF water treatment technologies with a compact stacked design. 
Overall, the Hemlock WTP treats high quality surface water from the Hemlock Reservoir and produces good 
quality treated water.  
  



 

Qualification Statement for City of Derby WPCA  B-4 

 

Table B-3. Putnam Water Treatment Plant 
 

Name of Water Supply System  Greenwich and New York Supply Zones 

Year commissioned 1926 

Design Capacity  20 MGD 

Plant Type Conventional Dual Media Filter (DMF) plant treating good 
quality water from the Putnam Reservoir 

General Plant Condition Good 

General Operations 24/7 operator controlled plant. A Partnership for Safe Water 
plant producing treated water conforming to regulatory 
requirements. 

 

The Putnam WTP treats surface water from the Putnam Reservoir. A significant capital improvement program 
(around $25 million) consisting of a series of Initial Capital Improvements (ICIs) was completed in 2012 to 
replace the original clearwell with a new, larger (3.2-million-gallon capacity) dual-cell clear well. The program 
also included construction of a new chemical feed and storage building. The plant still has the original mixing 
basins, sedimentation basins, and filter basins. The filters were upgraded in 2006-2007 to include new 
underdrains and air scour systems. The Putnam WTP includes two mixing basins, two sedimentation basins (one 
open and another covered), 16 dual media filters (8 single cell filters and 8 double cell filters), a clearwell, a 
chemical feed and storage building, residual processing units, and pump stations. The plant also has a chlorine 
dioxide feed and storage system (installed in 2014), that is in the filter building, to combat occasional filter 
clogging algae.  Alum, sodium hydroxide, polymer and purate (chlorine dioxide) are added to the mixing basin. 
From the mixing basin, water flows through the sedimentation basin(s) to dual media filters. Filtered water is 
treated with sodium hydroxide (pH adjustment), sodium hypochlorite (disinfectant), zinc orthophosphate 
(corrosion inhibitor), and fluorosilicic acid (fluoride) before entering the 3.2 MG clearwell. A high-service pump 
station transfers finished water to an elevated storage tank on the plant site. Finished water from the clear well 
also flows via three gravity mains to the New York and Greenwich distribution systems. 
 
The residuals treatment facility (installed in 1999) includes settling, thickening, and centrifuge dewatering units. 
From the thickener, the residuals are fed directly into a single Humboldt centrifuge and dewatered residuals 
from the centrifuge are dropped into a roll-off storage container via belt conveyor and sent off-site for disposal.  
 
The WTP has 12 operators who work in shifts around the clock, 7 days a week. The plant has been a member of 
the AWWA’s Partnership for Safe Water (PSW) Program for over 14 years and received the PSW Director’s 
Award for Outstanding Performance in 2015.  
 
I&C system is based on General Electric, GE-Fanuc programmable logic controllers with two workstations 
running Wonderware HMI software. The SCADA control system and HMI software are similar to that at the 
Easton and Hemlocks WTPs. The control system, analytical equipment and sensing devices are recent 
installations and utilize up-to-date technology. 
 
  



 

Qualification Statement for City of Derby WPCA  B-5 

 

Table B-4. Holyoke Wastewater Treatment Plant and CSO Facility  
  

Wastewater System Name Holyoke, MA 

Year commissioned 2007 

Design Capacity  37 MGD Secondary Treatment; 103 MGD CSO Treatment 

Plant Type Full secondary treatment including new influent screw 
pumps and grit removal, mechanical screens, primary 
clarifiers, activated sludge biological treatment, secondary 
clarifiers, disinfection, sludge thickening and dewatering, 
and a state-of-the-art CSO treatment facility 

General Plant Condition Very Good 

General Operations and Permit Compliance Plant consistently produces high-quality treated effluent in 
compliance with NPDES permit 

 

The Holyoke WPCF is a secondary biological facility originally constructed in the 1970s.  The City contracted 
Aquarion to implement a number of Initial Capital Improvements (ICIs) at the WPCF in tandem with the 
construction of the new Combined Sewer Overflow (CSO) Abatement Facility. ICI projects completed by the 
Aquarion team increased the design capacity from 26 mgd to 37 mgd and included:   

 

 The headworks facilities were retrofitted to include new grit removal equipment, modified influent 
pumping and odor control improvements. 

 

 Aeration system improvements included new aeration mixers, oxygen supply piping, system controls, 
and liquid oxygen storage tanks. 

 

 Sludge thickening equipment for waste activated sludge (WAS) was installed. 
 

 Extensive odor control facilities were installed throughout the WWTP. 
 

 The original chlorine gas system was abandoned and replaced with a new liquid sodium hypochlorite 
disinfection system. 

 

 Construction of a new CSO treatment facility capable of treating up to 103 mgd (the largest CSO 
treatment facility located on the Connecticut River). 

 

The net result of the above improvements is that the operations staff can better manage and operate the 
treatment facility at a lower cost and higher design flow. 

 

 


	AWC-CT Audited Financial Statements 2020.pdf
	Audited Financial Statements
	Statements of Other Comprehensive Income
	For the Years Ended December 31, 2020 and 2019
	(Dollars in thousands)

	Statements of Stockholder’s Equity
	As of December 31, 2020 and 2019
	1. Organization and Operation

	Utilities
	2. Summary of Significant Accounting Policies

	Basis of Presentation
	Allowance for Funds Used During Construction
	Revenue Recognition
	Materials and supplies
	Fair value of financial instruments
	Long-Lived Assets
	Goodwill
	Income taxes
	Employee benefits
	11. Operating Leases



	The balance related to the Putnam reservoir environmental liability was $121 at December 31, 2020 and 2019.




